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MAGNO-PAK PARTS LIST
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606 1 #1594 BORBIN HOUSING S.

£0-8 1 #159¢ HANDLE e 749.4%

60-9 1 CORD RETAINING CLAMP %2000

60-10 1 #572123 RUBBER GROMMET INSULATOR sge _ ilmS<§2

60-11 1 #520001 PILOT LIGHT HOUSING “wotENS $11.88

60-12 1 HDDOK

60-14 1 #1602 PERFORATED METAL SHIELD $19.49

600~3-1 1 M-RC RETRACTABLE POWER CORD $30.55
600~3-2 1 #551023 SWITCH¢D.P.S. T $9.52 #531235
600~-3-3 1 #533004 SELENIUM RECTIFIER s31 .05 CINCH CONNECTOR

#553040 VARISISTOR 81746 $1.13

500-3-4 1 #1068846 BOBBIN W/MAGNET CORD § 189. 66

NE~-5] 1 #520032 NEON LAMP s4.75

F-26 1 NUT 1/4-20

F=-35 2 1/4-20 RD. HD. SCREW X 2-1/2- (g,

F-49 2 174-20 RD. KD. SCREW X 3/4° LG,

w-8 2 174 LOCK WASHER

W-6 2 174* SPRING LOCK WASHER
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CUTTER PART NUMBERS

g 003

Qty. Per .
Cutrer Part No. Description

2 40-1 Cutter Wheal Pact#S42c\{ S7.95'¢a.

-1 40-2 Adjuster Bushing

1 40.3-1 Key Vax¥ long

2 40-3-2 Key ¥x9 long

1 40-41 Cuiter Bolt 2.1/16 long (upper)

1 40-4.2 Culter Bolt 3% long (lewer) -

3 40-5-1 Eccentric Bolt 15/16 long (side bearing)

2 40-5.2 Ezcentric Beolt 1% long (track becring)

2 40-6 Qiler

1 40-7 Cutter Casting

1 40-8 Plug (disk)

1 40.9 Chain (34 links)

1 40-10 Chadn (62 links)

2 40-11 Offset Connecling Link

2 40-12 Master Conneciing Link

1 40-13 % Pipe 2% long (spacer)

1 40-14 Cuttar Handle

1 40-15 Drive Shaft

1 40-16-1 Shaft 3-8/18 long

1 40-16-2 Shaft 3-15/16 long

1 40-17 Guard Cover for 20 Ga. Cutter

1 40-18 Guard Cover for 18 Ga. Cutter

) 40-19 Collar ot

ASSEMBLIES
i e e—— —

1 400-1 Cutter (complute)

1 400-2 Hole lecation for “Koiled Kord” Mounting Bracket

1 400-3 Back Plate (welded assembly) *

1 4004 Back Chain Guard

1 400-8 Front Chain Guard

1 4006 Bell Guard for 20 Ga. Cutter

1 400.7 Belt Guard for 1B Ga. Cutter

PULLEYS
1 P-1 I Adjusiable Pulley
1 P-2 Plain Pulley
BELTS

.1 V-1 l "V Belt (for 20 Ga. Cutter)

1 V-2 “V** Belt (for 18 Ga. Cutter)

(Continued on Next Page)
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Cutter Parts end Part Numbers (Continued from preceding page)

FASTENERS
Qry. Per T
Cutier Pext No. Description
S F-1 ¥ Hex Nut
2 F2 ¥4 Hex Nut
2 F.3 %xl Allen Skt. Hd, Cap Screw (track bewring mig.)
7 F5 Y4 Hex Nut
. 1 F6 Yx3 Rd. Hd. Stove Bolt (back plate adjustar)
1 F.7 5/16x5/16 Dg. Pt. Allen Set Screw (woerm)
1 F9 3x1¥ Allen Ski. Hd. Cap Screw (upper adj)
1 F-10 Y%x1W Allen Skt. Hd. Cdp Screw (lower adj))
1 F-26 Y4 Square Nut )
4 F-31 Vax% Rollpin
4 F32 4" Retaining Rings
2 F-33 Vax¥%2 Hex Hd. Cap Screw
1 F-34 S/16x% Allen Set Screw (pulley)
2 F35 Yax2¥ Rd. Hd. Stove Bolt
3 F-36 Vaxl V2 Rd, Hd. Stove Bolt
2 F-37 Vaxl Hex Hd. Cap Screw
2 F-38 YVax¥ Stud
4 F-39  ¥2x#¥10 Sht, Mtl, Screw
WASHERS
4 W1 % LD. x % O.D. Plain Washer
2 W-2 §/16 LD. x % O.D. Plain Washer
2 w3 % LD. x 1. OD, x .020 Shim
6 ws Va Lock Washar
3 w.7 % 1D. x % OD. x .064 thick
BEARINGS
4 B-1 Track Bearing
3 B-2 Suppoert Bearing
1 B-3 Drive Shait End Bearing
1 B-4 ‘Drive Shaft End Bearing with Grease Sedl
4 B-5 Ya OD. x % LD. Bronze Bushing
2 B-6 Cutter Wheel Bearings
GEARS
1 G-1 Spur & Sprocke! Comb.
1 G-2 Spur Gear
1 G-3 Bronze Worm Gear
1 G4 Idler Sprocket
2 G-5 Culter Wheel Sprecket
1 G-6 Worm
SPRINGS
1 s-2 ‘ Spring
MOTORS
1 M-1 ' Ye-hp 110 V. A.C. Single Phase, 80 Cycle, 1725 RPM
1 M-2 34-hp 110 V. A.C. Single Phase, B0 Cycle. 1725 RPM
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